
RHODE ISLAND 
DEPARTMENT OF ENVIRONMENTAL MANAGEMENT 

OFFICE OF WATER RESOURCES 

235 Promenade Street, Providence, Rhode Island 02908 

July 6, 2021 

CERTIFIED MAIL 

Ms. Laurie Horridge, Executive Director 
The Narragansett Bay Commission 
1 Service Road 
Providence, RJ 02905 

RE: Phase III CSO Program - Pawtucket Tunnel Construction Dewatering Site 
Final Permit No. RI0023990 

Dear Ms. Horridge: 

Enclosed is the final Rhode Island Pollutant Discharge Elimination System (RJPDES) Permit issued for 
the discharge of treated construction dewatering wastewater that will be generated during the construction 
of the Pawtucket Tunnel and associated tunnel shafts located at 804 School Street in Pawtucket, RJ. State 
[...]
IV. Permit Basis and Explanation of Effluent Limitation Derivation 

Variances, Alternatives, and Justifications for Waivers of Application Requirements 

No variances or alternatives to required standards were requested or granted. 

No waivers were requested or granted for any application requirements per 40 CFR §122.21 U) or ( q). 

Facility Description 

The NBC submitted an application for the proposed discharge to the DEM on June 1, 2020 and 
amended on March 22, 2021 and May 10, 2021. The application submission included NPDES Forms 
1 and 2D and a technical supporting document entitled 'Phase Ill CSO Program: Engineering Report 
- Pawtucket Tunnel Temporary Construction Discharge; Dated May 29, 2020; Prepared by Stantec 
and Pare Corporation on behalf of NBC' (the "Engineering Report"). 

NBC embarked on a three-phase CSO control program in 1998, aimed at lowering annual CSO 
volumes and reducing annual shellfish bed closures in accordance with a Consent Agreement with 
the DEM. Phases I and II of this program, which focused on the Fields Point Service Area in 
Providence, were completed in 2008 and 2015, respectively. Phase 111 of the program, which began 
in 2016, is focused primarily on the Bucklin Point Service Area in the communities of Pawtucket 
and Central Falls. The Phase Ill CSO Program has been subdivided into four sub-phases. The 
current Phase IIIA is in regard to the Pawtucket Tunnel and Tunnel Pump Station. The final sub­
phase of the CSO program also addresses the final remaining outfalls in the Fields Point Service 
Area. 

NBC and DEM have entered into an updated Consent Agreement (RIA-424) dated January 8, 2019 
for both Fields Point and Bucklin Point Wastewater Treatment Facilities (WWTF) and their sewer 
collection system, which defines the implementation schedule for the Phase Ill CSO Program. The 
Pawtucket Tunnel Project (i.e. NBC Contract 308.01 C) includes the tunnel and ancillary 
underground features (i.e. drop shafts, vent shafts, launch shaft, receiving shaft, tunnel pump 
station shaft, adit tunnels) to support the functionality of the tunnel to serve as a CSO storage 
facility. The tunnel is designed to provide volume to store all contributing overflows during a storm 



Statement of Basis 
Permit No. RI0023990 
Page 4 of 16 

event up to the three-month storm for subsequent pump-out and treatment at the Bucklin Point 
WWTF. 

In previous phases of the CSO program, construction dewatering discharges were directed to the 
NBC sewer system and conveyed to the Fields Point WWTF in compliance with a pretreatment 
permit. However, given the limited capacity of the Bucklin Point facility, NBC decided to pursue a 
RIPDES permit to temporarily discharge construction dewatering to the Seekonk River to reduce 
the risk of negative impacts and permit non-compliance at the Bucklin Point WWTF. 

The Engineering Report (available upon request from the DEM) provides background information 
on the Pawtucket Tunnel and its expected effluent and proposed outfall pipe characteristics. The 
Engineering Report was submitted to DEM to support NBC's application for an individual RIPDES 
Permit to authorize a temporary discharge of construction dewatering effluent to the Seekonk River. 
Construction dewatering is a required element on the Phase Ill CSO project because it involves 
excavation below the groundwater table. Controlling groundwater is necessary to maintain safe, 
structurally stable working conditions. The majority of tunnel support construction activities will be 
conducted at 804 School Street in Pawtucket, RI. This site (aka, launch shaft site) is the location 
for the following facilities: launch shaft, tunnel pump station shaft, OF-218 drop shaft, and 
emergency overflow structure. The 60-ft diameter launch shaft provides a clear opening anticipated 
to support construction access, muck conveyance, and access for the tunnel boring machine 
(TBM). The launch shaft is the primary collection point for dewatering flows associated with tunnel 
construction. All the dewatering flows collected at the launch shaft site will be conveyed to the 
proposed treatment system and multiport diffuser outfall system, as described below. 

This Engineering Report addresses the following: 
• Anticipated flows and data evaluation for the Pawtucket Tunnel 
• Mixing zone analysis from CORMIX model results 
• Treatment system data evaluation 
• Proposed outfall pipe alignment and configuration 
• Application for an individual RIPDES Permit 

The Pawtucket Tunnel is a rock tunnel, 140-ft to 180-ft below the ground surface, located north of 
the Bucklin Point WWTF from 804 School Street to 660 Roosevelt Avenue in Pawtucket, RI, 
adjacent to the Seekonk and Blackstone Rivers. The tunnel is approximately 11,600 feet in length 
with a 30-foot inside diameter. The tunnel is being designed as a single-pass, gasketed, precast­
concrete, segmental tunnel liner. This lining system has been selected to control groundwater 
inflows, maintain rock stability, control quality and reduce time of installation. Construction of the 
Phase Ill CSO project has a likely start of July 2021. The need for construction-phase dewatering 
will start with the construction of these early facilities. Tunnel mining is scheduled to commence in 
November/December 2022 and continue for upwards of twelve to eighteen months. 

Groundwater Evaluation 

The data from monitoring wells along the proposed alignment of the Pawtucket Tunnel were 
analyzed for groundwater chemistry to identify any potential contaminants. Nine (9) groundwater 
samples were collected at different times and analyzed for metals, organics and cyanide. Appendix 
A of the Engineering Report provides a summary of available groundwater chemistry for deep rock 
aquifer along the alignment. 

Groundwater Treatment System 

Construction dewatering flows during tunnel mining will receive treatment onsite prior to being 
discharged to the Seekonk River. At the launch shaft site, dewatering flows will be collected at each 
of the shaft excavations: launch shaft, tunnel pump station shaft, and OF-218 drop shafts. The 
flows will be pumped to the surface and directed to the proposed treatment system. A single 
treatment system is proposed to treat all construction flows generated at the launch shaft site prior 
to discharge to the Seekonk River. The launch shaft site is the primary location to control flows for 



Statement of Basis 
Permit No. RI0023990 
Page 5 of 16 

the tunnel. 

The design-builder is responsible for final design of the treatment system and selection of final 
equipment. However, treatment shall consist of the following minimum elements to meet effluent 
limits: flow equalization, sedimentation with polymer addition, sand filter, and bag filter. The effluent 
will be discharged to the Seekonk River via a submerged outfall diffuser system to achieve the 
required dilution. 

Average flow rates during tunneling are estimated at 800 gpm, or 1.152 million gallons per day 
(MGD). A factor of 3 is used for determining a peak dewatering flow rate, or 2,400 gpm (3.45 MGD). 
It is noted that flow rates would increase as the tunnel is mined and longer drill and blast ad its are 
mined and prior to final lining of the adits. The design-builder may elect to utilize a modular 
approach bringing on treatment trains, as the mining operations increase. 

Provided in Attachment A-3 is the recommended treatment system flow schematic to meet the 
proposed effluent limits. The proposed system is described in additional detail in the following 
sections. 

Flow Equalization Basin 

Construction dewatering flows are pumped from the excavations to a flow equalization basin prior 
to treatment to account for peak flow rates. As previously noted, flow rates vary depending on stage 
of construction and ground conditions along the tunnel alignment. Flow equalization can be 
achieved by utilizing sedimentation tanks. The objective of this process is to narrow the flow range 
to the downstream settling basins. Flow from the equalization basin is pumped to the downstream 
settling basins. 

Settling Basins 

Following flow equalization, flows are pumped to one of two parallel settling basins. Each basin will 
be designed for average flow of 400 gpm to 800 gpm and peak flow rate of 1,200 gpm. Both basins 
would be activated for flush flows greater than 1,200 gpm. Flows can be temporarily throttled with 
flow equalization and storage in the tunnel until both basins can be activated. 

Coagulation and flocculation processes are to be applied in the settling basin to enhance removal 
of suspended material in water. Polymer chemicals will be injected as liquid solutions via chemical 
feeding pumps into the influent feeding the settling basins. The purpose of the chemical addition is 
to enhance the settling properties of the materials in the tunnel construction dewatering stream and 
improve removal efficiencies of solids and metals. During preliminary design phase, a polymer 
chemical, HaloKlear BHR-P50, was selected to serve as both coagulant and flocculant. It is 
designed to work with a high pH water environment as typically seen in construction dewatering 
waste streams. The Safety Data Sheet (SDS) for this polymer can be found in Appendix H of the 
Engineering Report. Based on the chemical ingredient (aluminum chloride hydroxide sulfate) and 
application dosage (typically no more than 100 ppm), the addition of such chemical will not add any 
pollutants in concentrations which exceed permit effluent limitations, exceed any applicable State 
water quality standard/criteria, or cause toxicity. If other polymer products to serve similar functions 
are selected in the final detail design phase, they must also meet the aforementioned requirements 
regarding water quality and permit effluent limitations. 

The settling basins will include internal overflow and underflow weir walls to achieve the required 
detention time for the solid particles to settle out. The settling basins will remove the bulk heavier 
solids from the dewatering flows. 

The effluent from the settling basins accomplish TSS removal for solids with particle size greater 
than 250 microns. Smaller sized particles are removed through the downstream filtration process. 
Periodically, one of the basins will be taken out of service for maintenance and removal of settled 
solids. These solids will be removed from the tanks and transported with the tunnel muck for 



Statement of Basis 
Permit No. RI0023990 
Page 6 of 16 

disposal. 

Filtration 

The filtration process is achieved in two-steps by using sand media filters and bag filters for varying 
particle sizes. Sand media filters remove solids with particle sizes between 50 to 250 microns. 
Backwashing is done by utilizing the effluent watE!r, and backwashed flows are recycled back to 
the settling basin. The bag filters achieve solids removal with particle sizes down to 1 micron. The 
removal capability depends on the micron size of the filter bags. A combination of sand media and 
bag filters can be adjusted to suit field conditions of actual flows and particle size during 
construction. Turbidity monitoring will be utilized to guide operational decisions. 

For the preliminary design of the filtration process, three (3) parallel 4-pod 54-inch diameter sand 
filters followed by two (2) parallel 8-inch 12-bag filter units were chosen. Appendix H of the 
Engineering Report includes manufacturers specification sheets that provide a summary of 
dimensions and media or bag element information on the sand filter and bag filters being evaluated 
for the project. Final design is being prepared by the Pawtucket Tunnel Design Builder which is 
expected to be substantially consistent with the information provided in Appendix H of the 
Engineering Report to ensure treated effluent meets the stipulated discharge permit limits. 

No additional pumping is required for the effluent water following the filtration process. After the 
effluent water is pumped from the sedimentation weir tanks through the sand media filters, 
bag/canister filters, it discharges by gravity to the desired discharge location. 

Outfall Pipe 

Treated construction-phase dewatering effluent will discharge to the Seekonk River near the launch 
shaft site at 804 School Street in Pawtucket, RI. 

The discharge system will be designed for an average flow rate of 400 gpm to 800 gpm and 
maximum capacity of 2400 gpm. Discharge, however, will vary based on the amount of 
groundwater encountered. Piping will be sized to maintain a minimum flow velocity of 3 feet per 
second in most flow conditions and multiple pipes will be used to accommodate a range of flow 
rates. At this time, two parallel 8-inch diameter HOPE discharge pipes are proposed, each 
designed for 2,400 gpm. Treated effluent will be discharged to the Seekonk River via a sub-surface 
discharge system that will extend approximately 470 feet into the river from a location just south of 
Bucklin Brook. To reduce impact, the discharge pipes will terminate on the east bank of the federal 
navigation channel, which is the deepest location in the river. Each of the three diffuser ports is 
equipped with Tideflex duckbill check valves to increase dilution and reduce the risk of clogging. A 
riser will extend from the end of each buried discharge pipe into the channel, and each riser will 
have a multi-port diffuser with three, 4-inch diameter ports each spaced 6 feet apart to facilitate 
mixing with the ambient surface water. The nozzles will be oriented slightly upward at 15 degrees 
from vertical and will be set parallel to the diffuser (i.e., perpendicular to the current). To prevent 
movement due to tidal influence and storm effects, the pipes will be either anchored to the bottom 
of the riverbed with concrete ballast blocks or buried in the river bottom sediments. Provided in 
Attachment A-2 is the proposed site plan that identifies the location of the treatment system and 
outfall pipe/diffuser system. 

The discharge pipes are proposed to be installed side by side in a common trench using open cut 
methods on land, with a minimum burial of four feet to avoid utility conflicts, except where laid on 
the surface down the steep embankment between the upland area and shoreline. The anticipated 
trench width is 4 to 5 feet. 

Operation and Maintenance 

In addition to compliance monitoring, the treatment system operation will involve routine measuring 
of sludge depth, monitoring of pressure gauges on filters, and sampling per permit requirements. 



Statement of Basis 
Permit No. RI0023990 
Page 7 of 16 

Periodically, one of the settling basins will be taken out of service for solids removal. Settled solids 
from the settling basins will be transported off-site with the tunnel muck for disposal. Inspection 
forms will be maintained to record daily operation and maintenance activities. Operation and 
maintenance activities for pumps, filters, and other manufactured elements will be in accordance 
with manufacturer's recommendation. 

Receiving Water Description 

Outfall 001 discharges to the Seekonk River in the segment defined at water body ID number 
RI0007019E-01 that is located in the cities of Pawtucket, Providence, and East Providence. This 
water body segment is delineated by Slater Mill Dam at Main Street in Pawtucket to India Point in 
Providence. This water body segment for the Seekonk River is classified as an SB1 {a} water body 
according to the Rhode Island Water Quality Regulations. Class SB1{a} waters are designated for 
primary and secondary contact recreational activities and fish and wildlife habitat. They shall be 
suitable for aquacultural uses, navigation, and industrial cooling. Class SB1{a} waters shall have 
good aesthetic value. Primary contact recreational activities may be impacted due to pathogens 
from approved wastewater discharges. However, all Class SB criteria must be met. These waters 